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‘dl Laboratorium Techniki Budowlanej used the calculation method, in accordance with Standard Ew
- EN ISO 10077-1:2006 and EN ISO 10077-2:2012, to define the thermal insulation of 1-fixed —
= and 1 sash alu-wooden sliding door of Thermax system described in test report 228/B-2013, =)
== manufactured by: i
L|7“ L4 T .‘
ul. Wspdina 2 —{
62-400 Stupca =
Test’s results
. Val =
Cross section e =
Uy k4 =
Head — toprail 1,2 0,029 F:
Threshold — bottom rail 1,0 | 0,031 L
Frame — fixed light 0.97 | 0,031 :n
{(head) 5
Threshold — fixed light 1.4 | 0,031 L.
Frame — sash (left side) 1,0 0,030 [‘5
Frame — fixed light =
(right side) 0,97 1 0,030 “:
Sash — mullion 1,6 | 0,030 =
IGU 0,5 o
U, [Wm’K] (4/18/4/18/4) =
Up [W/mK] — 5
for sliding door 0,69 =
4,0x2,5m
The results of the examination refer only to the tested :
sample and the test conditions. The parameters for other
objects should be deciared in compliance with the
provisions specified in standard EN 14351-1+A1l.
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E Laboratorium Techniki Budowlanej used the calculation method, in accordance with Standard

EN ISO 10077-1:2006 and EN ISO 10077-2:2012, to define the thermal insulation of 1-fixed
and 1 sash alu-wooden sliding door of Thermax system described in test report 228/B-2013,

manufactured by: ,
SLOWINSCY Sp. J.

ul. Wspolna 2
62-400 Stupca

L

LI

5 Test’s results
=
= . Val
- Cross section alie
i Uy Y
= Head — toprail 1,2 | 0,029
S Threshold — bottom rail 1,0 0,031
L: Frame — fixed light
g (head) 0,97 | 0,031
;ﬁ’ Threshold — fixed light 1,4 0,031
|—£ Frame — sash (left side) 1,0 0,030
5 Frame — fixed light
f (right side) 0,97 | 0,030
é Sash — mullion 1,6 | 0,030
= IGU 0,5
o U, [W/m’K] (4/18/4/18/4)
= Up [W/m’K]
= for sliding door 0,65
\—l 6,0x3,0m
fi--'i-i-i The results of the examination refer only to the tested
- sample and the test conditions. The parameters for other
objects should be declared in compliance with the
j provisions specified in standard EN i4351- l+A1 —
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= Laboratorium Techniki Budowlanej used the calculation method, in accordance with Standard ]
ugj EN ISO 10077-1:2006 and EN ISO 10077-2:2012, to define the thermal insulation of 2-fixed [CI
& and 2 sashes alu-wooden sliding door of Thermax system described in test report 228/B- I,

= 2013, manufactured by:

E SLOWINSCY Sp. J.

UL U UL

i .
r] ul. Wspdlna 2
I 62-400 Stupca
o Test’s results
= : Val =
B Cross section e =
L,;:I U ¥ ‘le
,:‘ Head — toprail 1,2 | 0,029 :;
= Threshold — bottom rail 1,0 | 0,031 ;
= [
=, - _ :
o Frame — fixed light 097 | 0,031
= (head)
E Threshold — fixed light 1,4 | 0,031
g Sash — sash LL | 0,030
E} Frame — fixed light 0,97 | 0,030
=
EJ Sash — mullion 1,6 0,030
— IGU 0,5
Ejl U, [W/mzlg] (4/18/4/18/4)
£, Up [W/mK]
E for sliding door 0’70
= 8.0x25m

The results of the examination refer only to the tested

sample and the test conditions. The parameters for other

objects should be declared in compliance with the

provisions specified in standard EN 14351-1+A Jﬁx’”
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Initial Type Testing Certificate
pertinent to Standard EN 14351-1+A1

Ne 228/B — 2013 - 12

Laboratorium Techniki Budowlanej used the calculation method, in accordance with Standard
EN ISO 10077-1:2006 and EN ISO 10077-2:2012, to define the thermal insulation of 2-fixed

and 2 sashes alu-wooden sliding door of Thermax system described in test report 228/B-
2013, manufactured by:

SLOWINSCY Sp. J.

ul. Wspdina 2
62-400 Stupca

Test’s results
. Val
Cross section ae
Uy Y
Head — toprail 1,2 0,029
Threshold — bottom rail 1,0 | 0,031
Frame - fixed light
(head) 0,97 | 0,031
Threshold — fixed light 1,4 0,031
Sash - sash 1,1 0,030
Frame — fixed light 0,97 | 0,030
Sash — mullion 1,6 0,030
IGU 0,5
U, [Wm'K] (4/18/4/18/4)
Up [W/m'K]
for sliding door 0,65
13,3x3,0m
The results of the examination refer only to the tested
sample and the test conditions, The parameters for other
objects should be declared in compliance with the
provisions specified in standard EN 14351-]+Al.
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